

## TEST REPORT

No. : XMCCM140300198-3.2A

Date : Jun.30, 2014

Page: 1 of 10

PHOMI MCM CO., LTD.

112 ZHONGSHENG ROAD, PANYU DISTRICT, GUANGZHOU, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : MCM FLEX-CLAY, UNFIRED FLEXI CLAY CLADDING & FLOORING  
 SGS Ref. No. : CANMLC1404135601  
 Test required : As requested by client, -SVHC screening is performed according to:  
 (i) One hundred and fifty one (151) substances in the Candidate List of Substances of Very High Concern (SVHC) for authorization published by European Chemicals Agency (ECHA) on and before Dec 16, 2013 regarding Regulation (EC) No 1907/2006 concerning the REACH..

Date of Receipt : May.19, 2014

Test Period : May.19, 2014 to May. 30, 2014

**Summary:**

| Requirement(s)  | Conclusion |
|---|------------|
| According to the specified scope and analytical techniques, concentrations of tested SVHC are $\leq 0.1\%$ (w/w) in the submitted sample. | PASS       |
| For further details, please refer to the following page(s)  |            |

\*\*\*\*\* To be continued\*\*\*\*\*

Signed for and on behalf of  
 SGS-CSTC Ltd.



Civi Huang  
 Xiamen Materials Lab Technical Supervisor



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

**XMCCM 006594**

SGS-CSTC Standards Technical Services Co., Ltd.  
 Xiamen Branch Xiamen Materials Laboratory

No.31 Xianghong Road, Xiang'an Torch Industrial Zone, Xiamen, Fujian Province, China. 361101 t (86-592) 5765857 f (86-592) 5765380 www.sgsgroup.com.cn  
 中国·福建·厦门·火炬(翔安)产业区翔虹路31号 邮编:361101 t (86-592) 5765857 f (86-592) 5765380 e sgs.china@sgs.com

